
Volume No. 71   July 2004

A House Journal of Ion Exchange (India) Ltd.

Volume No. 72    May 2005

A House Journal of Ion Exchange (India) Ltd.



S

2

The Sugar
Industry
and Water
Sugar mills require

huge volumes of
water for their production
processes. They typically
consume 900–1000 litres
of water and generate
about 300–400 litres of
waste water per tonne of
cane crushed. The
conventional water
demand of a 2500 TCD
(tonnes of sugarcane
crushed per day) plant
producing 200 to 300
tonnes sugar/day is
1–2.5 million litres/day.
From 2005, the sugar and
associated industries such
as distilleries and ethanol
plants will need to meet
the regulation of zero
discharge of liquid
effluents into surface
[...]
used for drinking or cooking). IEI’s compact, modular,
sewage treatment & recycle systems too are much in
demand – using advanced treatment processes, they
enable saving of upto 60% fresh water as the treated,
recycled water can safely be used for toilet flushing,
gardening and car washing.
Thus, with IEI’s water assurance solutions, building
complexes are assured of:
� safe and pure water for drinking and cooking,

� soft water for bathing and washing
clothes,
� clean and crystal clear swimming

pools,
� protection against water shortages

with water recycle,
� freedom from hassles of operation

and maintenance services, by
opting for our O&M services.

20 m3/h reverse osmosis (RO) system for drinking,
cooling tower and boiler purposes at CGO Scope
Office (20,000 inhabitants) at Lodhi Road, New
Delhi. Five year annual maintenance contract.

45 m3/h iron removal and softening
system at Military Engineering Services’
Dumayun Army Housing Complex,
Garden Reach, Kolkata.

BUILDING
SOLUTIONS



15

Installed at premier housing
properties in Kolkata – iron

removal filtration system, 8 m3/h,
for Mani Group, and iron

removal and softening system,
8 m3/h, for MK Jalan Properties.

25 m3/h iron removal
and softening system
at Middleton
Mansion Housing
Society, Kolkata.

15 m3/h iron removal
and softening system at
Tolly Residency Housing
Society, Kolkata.

At Bengal Ambuja’s City Centre Multiplex, Salt Lake,
Kolkata – eastern India’s largest mall, designed by
Charles Correa, centralised treatment plant comprising
iron removal and softening of 36 m3/h capacity. In
addition, a drinking water RO system of 1 m3/h with
complete pretreatment.

For drinking water, RO system of 0.6 m3/h capacity, with full
pretreatment consisting of filtration, iron removal, activated carbon,
softening and ultra violet sterilisation, at Defence Complex, Hastings,
Kolkata.

At Indian Navy’s INS Netaji
Subhas, Hastings, Kolkata,
RO system of 0.6 m3/h
capacity for drinking water,
along with full pretreatment
consisting of filtration, iron
removal, activated carbon,
softening and ultra violet
sterilisation.

5 m3/h RO system for
drinking and other

applications, caters to
the 180 flats in Shakti
Apartments, Dwarka.

New generation
packaged sewage
treatment plant at

S. Tech P. Ltd.
call centre at

New Delhi.



16

Tata Chemicals
Limited – Fertiliser
Works at Babrala

Badarpur Thermal
Power Station (NTPC)
Problem: Due to pretreatment problems on account of
high suspended solids, muck and turbidity, the middle
collector system frequently failed. Because of this the
system had to be operated in co-flow mode – resulting
in high acid consumption, high sodium slip and
inconsistent quality.

Solution: A new type of a much sturdier middle
collector was specifically designed to tackle the
problem. With the new collecting system, the client
could go back to countercurrent operation and obtain
full benefits of the countercurrent system such as
consistently low sodium slip and reduced acid
consumption. After much follow-up with the client, our
proposal was accepted on condition that it be first tried
in only one of the four vessels.

Results: The system was implemented in one of the
strong acid cation vessels, executed while the plant was
in operation, within the stipulated time. The vessel was
commissioned and the system ran successfully without
any problem.

Savings: The client was able to achieve a 30%
reduction in chemical cost due to implementation of
this project. The cost of Rs.600,000, incurred in
modifying one vessel, was recovered in one year’s
time due to savings in chemical consumption.
Additional benefits were consistent quality. And low
sodium slip resulting in lower silica slip from strong
base anion.

The client decided to go in for a similar modification
in the balance three vessels and the system has now
been successfully commissioned in all four vessels.

The Problem: The DM plant – two strong acid cation
exchangers in series – had been manufactured, erected
and commissioned by the client using resins supplied
by IEI. The scheme was based on the expected water
quality at site. However, during commissioning, it was
found that the acid consumption was very high and the
actual water analysis showed high M-alkalinity and
hardness; and the sodium to total cation ratio was
differing from the design. As the original resins were
supplied by IEI, the matter was referred to us. During
the visit for troubleshooting, IEI suggested that, based
on the actual water quality, the scheme of two strong
acid cation in series required review and the resin in
the first vessel needed to be replaced with weak acid
cation resin to improve regeneration efficiency. The
original scheme envisaged such flexibility for
changeover in future if necessitated by water quality.

Solution: IEI immediately offered weak acid cation
resin with short delivery.

The amount of saving estimated was such that the
client was not fully convinced, as it seemed too good to
be true. IEI then supported the proposal with thorough
design calculations and guaranteed the
implementation of the project all of which helped the
client to decide to try it in one of the three streams.

Results: The scheme, when implemented in the first
vessel, was an immediate success. Based on the
savings achieved, the client immediately placed an
order for the balance two streams. These also gave
similar results.

Savings: The total cost of Rs.2.7 million involved in
the project was recovered in a period of just six
months. The unit is benchmarked in the industry for
low chemical consumption.

CUSTOMER
FOCUS



17

O&M contracts from Associated Cement Cos. Ltd.,
Chaibasa, for softening and demineralisation plants;
from Chemplast Sanmar, Mettur Dam for effluent
recycle plant and from Sundram Fasteners, Madurai
(contract renewal) for effluent recycle system
comprising ultra filtration and two stage RO.

An annual maintenance contract from Kochi
Refineries Limited for their complete DM stream,
renewed for the fourth consecutive year.

Our Bangladesh operations have gained around 20
customers for boiler and cooling water treatment.

A water audit for Brakes India Ltd., Chennai.

An order from Heavy Water Board, Kota for
modification of the DM plant – replacement of existing

Accolades
Our service personnel at various locations were proud
recipients of a number of letters of appreciation from
satisfied customers:
• Balaji Distilleries, Chennai
• Rama Mineral Water, Bellary
• Rallis India Ltd., Bangalore
• SBL (Skol Breweries) Pvt. Ltd., Lucknow
• URSS Techservices (P) Ltd., Jaipur
• Sterling Silicate Industries, Uttar Pradesh
• BCI Opticals Disc Ltd., Delhi
• McDowell & Company, Shahjahanpur, Uttar Pradesh
• Basic Chemicals National Company, Chennai
• Remedy, Kolkata
• RPG Life Sciences Ltd., Ankleshwar
• Hindustan Latex Ltd., Kochi

SERVICE
SUPPORT

Service Initiatives Take Off
The launch of value added services (VAS), reverse
osmosis monitoring services (ROMS) and the Economy
Club by our service company network has received an
overwhelming response – 1485 VAS and 94 ROMS
orders, and 181 club memberships.

co-flow strong acid cation with a layered bed cation
unit, and replacement of strong base anion co-flow by
strong base anion counter current regeneration. The
plant is designed for a normal flow rate of 227 m3/h
and maximum flow rate of 340 m3/h.

The overseas demand for our services is growing:
� In Nigeria, modification of DM plant through

Walchandnagar Industries.

� An E&C contract in Bahrain for water treatment
plant for Ferro Alloys Ltd.

� E&C contracts from Oman and Saudi Arabia for a
packaged sewage treatment plant and RO/mixed
bed plants respectively.



18

T

D

PRODUCT
PULSE

Adding to its solutions bouquet, IEI has

developed and recently launched several

advanced products and processes for diverse

applications such as treatment and recycle of

waste water and sewage, iron removal and

decolourising of cane sugar remelt.

            Membrane
Bio-reactor (MBR)
Designed to produce

 high quality treated
water from waste water, the
INDION membrane bio-
reactor (MBR) is among the
latest technologies in
biological treatment. The
revolutionary MBR uses
submerged membranes in
the biological process water
tank so as to produce high
quality permeate from
domestic sewage, primary
and secondary waste water,
cooling tower blowdown,
etc. Available in standard and customised modules, the
INDION MBR is also ideal for retrofitting and for
augmenting capacity/quality of existing waste water
treatment plants.

INDION MBR can handle very high sludge
concentrations in the aeration tank because of which
the size of the aeration tank reduces four to fivefold. As
the membranes act as a fine filter, no further treatment
using sand filters, activated carbon filters, etc. is
required.

Some of the advantages of the MBR process over
conventional treatment:
� Consistent treated water quality, independent of feed

variability. The MBR produces high quality treated
water which can be directly fed into the reverse
osmosis (RO) system; it also removes bacteria and
viruses upto 4 to 6 log.
� Submerged applications do not require expensive

“out of tank” pressure pipe work.
� Single packaged unit, minimal civil work and

pretreatment. It is a compact system (occupies ½ to
b the space of a conventional system) as the
aeration tank size is very compact. All clarifier
related problems such as sludge bulking, sludge
rising, etc. are avoided as the clarifier unit itself is
eliminated.
� Complete automated system, minimal attention and

maintenance.
� Because of high concentrations of sludge and long

sludge age periods, it generates highly stabilised

            Fluidised
Media Reactor (FMR)
The INDION Fluidised Media Reactor (FMR) uses the

attached growth process for waste water/sewage
treatment and recycle. It incorporates a single tank
unit, consisting of a bar screen chamber, specially
designed floating media to facilitate the attached
growth process,
oxygen transfer
through diffused
membrane
aeration, lamella
settler and
chlorine contact
tank. The system
is available in
mild steel and
reinforced
concrete.

The FMR
works on the
same principle
as the
submerged fixed
film process with only one exception – the media is not
fixed and floats around in the aeration tank. The main
advantage of this system over the submerged fixed film

sludge of low volume. It does not require sludge
recycle, thus avoiding complicated sludge recycle
controls. This also saves energy as recirculation
pumps are absent.
� It does not require costly tertiary treatment units to

make the effluent suitable for recycle. This also
makes the treatment scheme short and compact. It
does not require any chemicals such as coagulants,
polymers, etc. which are required in tertiary
treatment by conventional sewage treatment plants.
� It has more than five years of membrane life.

Outlet

Inlet

Settling
Zone

Aeration
Tank

Air Sludge



19

V

Orders for the INDION fluidised media bed
reactor for sewage treatment include Reliance
India Ltd., ICC – Pune, SDM Technoengrs
(Satyam Computers) and JK Cement,
Rajasthan.

            Vehicle Wash
Recycle System
Vast volumes of water used by vehicle wash stations

are sent to drain, thus wasting an increasingly
scarce and valuable resource. The wash water contains
high levels of COD/BOD, oil (free floating/emulsified)
and grease, heavy metals, suspended solids, cleaning
fluids and detergents. These contaminants, when
discharged untreated, reduce dissolved oxygen levels
in water bodies affecting aquatic life, accelerate growth
of disease-causing pathogens and reduce the load
bearing
capacity of
soil.

IEI offers
the first-of-
its-kind
membrane-
based
INDION
vehicle
wash
recycle
system in
India. This
system
removes
free floating
and
emulsified oil, grease, suspended organic/inorganic
particles, as well as colour and odour, thereby making
the treated waste water fit for reuse for vehicle
washing. The system aids in recycling 85% - 90% of the
waste water generated, thereby eliminating offsite
discharge into sewers/open water bodies.

The INDION vehicle wash recycle system comes with
a small footprint mounted on a single compact skid. It
reduces pollutants and disinfects water without using
chemicals. The system is automated which eases
operation, reduces operator dependence, produces
treated water with consistent quality and reduces
maintenance. It is resistant to upset conditions and can
be operated for extended hours. The system is low in
operating cost and is techno-commercially attractive
with typical payback period of less than three years.

It is ideal for automobile manufacturers, car wash
and truck service stations, bus depots, railways/wagon
yards and golf cart owners.

Our INDION Vehicle Wash System has been
installed at:
� Maruti Udyog Ltd (export unit at JNPT)
� Concorde Motors
� Bafna Motors (dealer for Tata Motors)

process is that it prevents choking of the media. This
also avoids sludge recirculation. Compared to
conventional technologies the FMR is compact, energy
efficient and user friendly. It also allows flexibility in
design of the reactor tank. The advantages of the
INDION FMR are many:
� Unique single tank design, no moving parts and

easy maintenance.
� Attached growth process, with specially designed

moving media.
� Compact and modular design.
� Minimal pumping and chemical cost, low operating

cost.
� Flow rate for sewage treatment exceeding100 m3/d.

Applications of FMR include decentralised compact
sewage plants for housing complexes, hotels,
commercial complexes, industries and rural
communities. It can also be used in industrial waste
treatment in industries such as food & beverage,
textile, pulp and paper, chemicals, pharmaceuticals,
petrochemicals and dairy production.

200 m3/day fluidised media reactor
(inset) and tertiary treatment at Satyam
Computers office complex. Sewage is
oxidised in the tank to reduce BOD.  
Tertiary treatment recycles waste water
for toilet flushing and gardening.
 

PRODUCT
PULSE



20

D

PRODUCT
PULSE

            Decolourisation of Cane Sugar Remelt
using Ion Exchange Process

            ISR
(Iron Specific Resin)
Developed by IEI after extensive laboratory and field

studies, INDION ISR (Iron Specific Resin) is an
excellent catalytic media for removal of dissolved iron
from ground
water. Its size
ranges from
0.3 to
1.2 mm,
making it an
ideal filter
media. It
produces
iron-free (<0.3 ppm) water, even with water containing
upto 10 ppm iron. Being a catalyst, INDION ISR is not
consumed in iron removal and this gives tremendous
life to the media. It does not require chemicals for

An order for a 45 m3/h iron removal filter, with
our newly developed INDION iron specific resin
media, was received from Nagaland State
Transport Corporation for installation at
Dimapur bus terminal.

regeneration; only periodic backwashing is needed to
remove the precipitated iron and the media can be
easily backwashed due to its low density.

Our iron removal process using this INDION ISR
can be used for domestic as well as industrial
purposes, including as pretreatment to reverse osmosis
systems. A very user friendly and completely self-
contained solution, it is ideal for rural areas; it can be
used in either gravity flow or pressurised water
treatment systems with varied temperature range. It
overcomes the disadvantages of current methods that
require sizeable space, multi-stage treatment, large
quantities of chemicals, electricity, reasonably skilled
manpower, careful monitoring and high capital outlay.

colour removal. Their distinguishing features are:
� pH of the juice is not materially changed.
� High porosity required fixing high molecular weight

colourants by adsorption.
� High resistance to osmotic shock to withstand

sudden changes in concentration between the
regeneration and exchange steps.
� A specially designed particle size – very fine beads,

associated with the viscosity of the juice would cause